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Tena rls X . Tubos de Acero de México, S.A.
) ; Carret. México Veracruz Km 433.7 SN
) ) Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Nomber/Namero: | Page /Pagina: “| (33329 039 1600 fox
CERTIFICADO DE PRUEBAS EN FABRICA 12021721 1716
: Date / Dia: March 31, 2012
Gustomer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer’s Order ltem / Orden Cliente - Iltem: Customer‘s?eferenoe / Ref. del Cliente: Manufacturer’s Works Order N° / Corfirmacion de Venta:
N/A N/A 176380/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL
" |BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 140 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/21.33FT 2971424 FT 15161.202 LB 5.03 LBIFT
60.3 X 5.5 MM 6.00/6.50 MTS 905.690 MTS 6877.000 KG 7.43 KG/M

Specimen condition Specimen dimensions Test Y.S. UTsS. Y.S./UT.S Elongation lAlargamientoJ
HeatN° | Sample N°| Condicién de ia probeta Dimensiones de la probeta temp { Eul 0.50 %. Req. o
Colada N° { MuestraN°} Ls Sc | Type| Ori Size Area Temp. |[Min: 290 Min: 415 Regq. Max. Lo Min. Obt.
Tipo Tamaiio Seccién | ensayo|Max: - Max: - - ‘

mm mm2 °C mpa mpa in % :
03400 89699 B AM Ss L 19.17 X 05.79 113,45 RT 395 530 0,74 2 22.0 38.04
AM: As manufactured / Segdn proceso de fabricacién Ls: Location of sample / Ubicacién de la muestra Ori: Orientation / Orientacion e SRS e, Specimen condition / Condicién de la probeta
B: Body / Cuerpo Max: Maximum / Méaximo Req. Max: Required maximum / Méximo requerido Ss: Strip specimen / Muestra rectangular

ififfitir/:Minimo
. Obt: Obtained / Obtenido

Req: Required / Requerido U.T.S: Ultimate tensile strength / Resistencia: =
Y.S: Yield strength / Fluencid’ - .

|t tongitudinal / Longitudinal »
‘ ‘Lo: Initiat length./ Longitud inicial RT. Room temperature / Temperatura ambiente’

i \‘ Composition % / Composicion
! "X 1000 e
L Ca | Al

BT N [Coi[cogco s

- - 6 | 100} 15

- - 6 | 100 | 15

Min - 29 |7
A20

[ Feane | sampen
| Colada N MuestraN° Min | .=

100001 A a8l
. 89699 Pl s}

Thié certificate is issued by a computerized systemand itis validwith electronic signature. On the original certificate the trade-mark green col
“Tenans'is stamped. In case the owner of the ariginal certificate would release a copy of it he\musvt‘a'\@tést»its‘gonfunj_ﬁty 1o the original o
upon himself the responsibility for any unlawfulor ot allowsd tse. Any alteration andfor faisification will be subjected o the law.
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Este certificado se emite mediante sistema computarizade'y:es validado: con firma electronica. El certificado original posee impreso el logo«::
. | Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, debera garantizar la conformidad con el original haciéndose |
responsable por cualquier uso ilegal o indebida: Cualquier alteracion y/o-falsificacion estara sujeta ataley. b
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Te na rls Tubos de Acero de México, S.A.
} Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

. CERTIFICADO DE PRUEBAS EN FABRICA | Namber/Namero: | Pege/Pégina: | (53 339 989 1600 fox
CERTIFICADO DE PRUEBAS EN FABRICA 12021721 2/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / Orden Cliente - item: Customer s Reference / Ref. del Cliente: | Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176380/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: ’ Ends / Extremos:
AP!1 SPEC 5L,0CTOBER 1, 2007 BIX42-1L245/L.290 PSL1 NORMAL BEVEL
. B BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 140 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/21.33FT 2971.424 FT 15161.202 LB 5.03 LBIFT
60.3 X 5.5 MM 6.00 / 6.50 MTS 905.690 MTS 6877.000 KG 7.43 KG/M

Composition % / Composicién %

X 100 X 1000 X 10000
C| M| Si]Cr]| Mo| S P Ni ViCu| Al Sn|[As|[Nb| TijCal| B N [Col. 1

H Max 28 | 120 - 40 15 30 30 | 400 80 | 400 - - - - - - - - 6

Min - j29] 10| - =~ - - - - - - - - - - - - - -

TieatN° | SampleN° [P Max | 28 [120| - | 40 | 15 ] 30 | 30 400] 80 | 400 - - - - - - - - 6

Colada N° | Muestra N° Min - 29 | 10 - - — - - - - - - - - - - - -
03400 89700 P 18 78 34 10 | 06 1 8 30 0 80 24 6 2 0 0 14 0 75 0
Col 1 SUMA Nob+V

Max: Ma;(imumIMé:gimo Rt sEpee P: Product / Producto
‘Col 2 SUMAMo+Cr+Nl+Cu+V ; G - : e

i Requxred values | | * individuals 7 Individuales Wi Average [ Promedio .
‘y: . Valores requeridos | “iMini==iif Max: 2220 Var: - M= iMax = Var: — v -
HeatN®: | Samiple N° Specimen condition i Quad. - o
\ uMuéstra N° Ls Sc L Avg. o
1 \ — 860 | 86.7 .
o 1825 | 830 .
AM As manufactured/Segun proceso defabncaaon ks Low’aon of samplelUbnca nde la muestra M \MlddlewallICentro .\ Variation / Vanacion =

JAvg: Averagel Promedno : Max Maxnmuml Maxumo ,Quad Quadrant/ Cuadrante

Es rtificado se emite mediante sistema computanzado yes vahdado ‘con firma electronica.  El certificado original posee impreso el Iogo

. Tena color verde. En caso de que el poseedor. del oemﬁcado entregue una copia, debera garanhzar la conformidad con el original hauendose :

- responsab[e por cualquier uso ilegal o indebido: Cualquler alteracion on falsificacién estara sujeta a la ley ok
\ \ \ ‘ FORO03 1 71 .

This cemﬁcate 1S lssued by a computenzed system and lt is valld wnh electronic signature. On the ongmal cemﬁ:zte thetrade-mark green
'Tenans is stamped in case the owner of the ongmal oemﬁmte would release a copy of it, he must attestﬁs confommy to the original one
: upon hxmself the: responsbllrty for any. unlawful or. not allowed use. Any alteration and/or fa!stﬁwuon wm be subjecled to the aw.
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T rI ‘ ) Tubos de Acero de México, S.A.
en a s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

- CERTIFICADO DE PRUEBAS EN FABRICA Number / Niimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12021721 3/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer's Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 176380/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 140 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/21.33 FT 2971.424 FT 15161.202 LB 5.03 LBFT
60.3 X 5.5 MM 6.00/6.50 MTS 1905.690 MTS 6877.000 KG 7.43 KG/M

Min: Minimum / Minimo

IB: Body / Cuerpo

Standard / Norma:
HeatN° | Sample N° Resuit
Colada N° | Muestra N° Resultado

89699 Good / Bueno

e 03400

Pressure | Presion " Results / Resuitado

_‘Unitl‘{Jnidad“. | vawesvaior | Seconds/Segundos

5

Satisfactory f Satisfactorio i

o Este certificado se emite mediante sistema compumnzado yes vahdado con firma electronica.  El certificado original posee impreso el |ogo :
. Tenans ‘olor verde. En caso de que el poseedor del certificado entregue una copia, debera ga:anuzar la conformidad con el original haciéndose

! responsable por cualquier uso ilegal o indebido. Cualquxer alteraaon ylofalsificacion estara sujeta a la Iey
. . ' ‘ FOR031 71 .

: This: cemﬁcate isissuedby a computenzed system andit (s vahd wnh electronic signature. On the: ongma] cemﬁcate the trade-mark green colored i
k "Tenaris" is stamped.‘ ln case the owner: of the oﬁginai‘ ceniﬁmte would release a copy of it, he. must attest ns ocnfonmty 1o the original one takmg
: upon hlmself the responsxbnmy for any unlawful or.not a!lowed use. Any alteration andlorfalsxﬁ:zﬁon wm be subjected fo the law. :




= ) Tubos de Acero de México, S.A. -
e n a r I s ) Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page/Pégina o) 329 989 1800 fax

CERTIFICADO DE PRUEBAS EN FABRICA 12021721 4/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order Item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente:  [Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176380/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1290 PSL1 NORMAL BEVEL
’ ' BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 140 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/21.33 FT 2971.424 FT 15161.202 LB . |5.03 LBIFT
60.3 X 5.5 MM 6.00/6.50 MTS 905.690 MTS 6877.000 KG 7.43 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

Type
Tipo

asrolled

Supplementary Information
Informacion Suplementana

. ‘Manufadv‘u‘red by*Tenan’sTamsa

o Electnc Arc Fumace—Ladle Fumaoe-Conﬁnuous Casting: Machme

: omo‘de Al Elednoo—Homo de Aﬁnacnon-Maquma de Colada Connnua
Acero calmado'con alumlmo o :
econtammacton de Mercuno S

No reparado por soldadura

ontro' no destructivo. Satisfactorio

Metodo dei mspeoqon

EMI FLVI - MPi -

APl SPEC 5L,0CTOBER 1, 2007,FE. 20090101IASTM Al 06 11/
. ASTM A53 10/ASME SA106,2010

MATERIAL DE ACUERDO A NACE MR0175-2003

{Non destmqtnve test Satisfactory
Inspécﬁoh\method'
LSEMI- FLVI-MP o
{AP1'sPEC st.0CTOBER 1, 2007 FE: 20090101/ASTM A106 11. o
ASTM A53,10/ASME SA106,2010 - - ‘ -
MATERIAL ACCORDING TO NACE MR0175-2003

: Este oertnﬁmdo se emite mediante sistema computanzado ¥ es vahdado con firma electronica.  El certificado onginal posee impreso eI |ogo
Tenans color verde. En caso de que el poseedordel cemﬁczdo entregue una copia, deberd gararmzar fa conformidad con el original haciéndose:
responsable por cualquier uso ilegal o indebido: Cualquner a(teraabn ylo falsxﬁwcxén estard sujeta ala ley

This cemﬁwte IS 1ssued by a computenzed system an tlS valld wnth electronic signature. On: the ongmal ce
“Tenans” is stamped In case the owner of the. ongmal cemf wte would release a copy of it, he| must attest |ts conformlty to the ongmal one taking:
upon. himself the respons;blllty for any unlawful or not: allowed use. Any alteration and/or falsxﬁauon will be st ected to the law. !
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n " Tubos de Acero de México, S.A.
ena rls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: - | Page/Pagina: (52) 229 635 1600 fox
CERTIFICADO DE PRUEBAS EN FABRICA 12021721 5/6 '
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 176380/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: - Ends / Extremos:
APi SPEC 5L,0CTOBER 1, 2007 . B/X42-1.245/L290 PSL1 NORMAL BEVEL
B BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 140 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 19.69/2133 FT 2971.424 FT 15161.202 LB 5.03 LB/FT
60.3 X 5.5 MM ) 6.00 / 6.50 MTS 905.690 MTS 6877.000 KG 7.43 KGIM

Supplementary Information
Informacion Suplementaria
Tamsa Ref: 225186 --|Tamsa Ref: 225186

Heat N° Quantity Length Weight
Colada N° Cantidad Longitud Peso
(Pieces) (ft) (m) (Tons)
— 03400 140 297142 905 69 6.877
Average fength per pipe Nommal werght perpipe | :
Longltud promedxo por tubo _-Peso nominal portubor: ]
: (m) :
6.469

Este mﬁmdo se emite mediante sistema computanzado iyes: vahdado con firma electronica.  El certificado original posee impreso el Iogo
Tenans color verde. En caso de que el poseedor.del certificado: entregue una copia, deberd garannzar la conformidad con e! original haaéndose
responsable por cualquier uso ilegal ¢ indebido: Cualquier alteracion ylo falsificacién estara sujeta a la Iey

E ThIS cemﬁwte 18 xssued bya computenzed systern and itisvalid wrth electronic signature. On the onglnal cemﬁtz(e the vade-mark green colore:
; “Tenaris” is swmped In case the owner of. the ongunal cemﬁwte would release a copy of it, he musx anest its oonfonnny fto the original one. taki
‘fupon’ hrmself the nespons«bllny for any. unlawful ornot allowed tse. Any alteration andlor faisxﬁmon wﬂl be sublected to'the law.
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» Tubos de Acero de México, S.A.
en a rl s Carret. México Veracruz Km 433.7 SN
) Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

. . 52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA | Nomber/Namero: | Page/Pégina: | (57 729 969 1600 ax
CERTIFICADO DE PRUEBAS EN FABRICA 12021721 6/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente:  [Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 176380/01
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
rStandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP1 SPEC 5L,0CTOBER 1, 2007 . B/X42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cintidad: 140 PcsiPz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH 080 18.69 /2133 FT 2971.424 FT 15161.202 LB 5.03 LBIFT
|60.3 X 5.5 MM 6.00/ 6.50 MTS 905.690 MTS 6877.000 KG 7.43 KG/IM
This is 1o certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
purchaser order requirements. This certificate isnota dedaration of origin nor may it be used as a declaration of origin. acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.
CUSTOMER . THIRD PARTY ' TENARIS UALITY DE\PARTMENT SIGNATURE

INSPECTION COMPANY
COMPANIA DE INSPECCION

Company Name: N/A . e 1
Employee Name: N/A QUALITY CERTIFICATION DEPT, i [ CHIEF OF QUALITY CERTIFICATION DEPT.

DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castella Abraham Ricardo Lozano Ammentasemse... .

Este cemﬁcado se emite mediante sistema computanzado 'yes validado . con fira electronica.  El certificado original posee impreso el logé : s
s color verde. £n caso de que el poseedor del «certificado’! entregue tna copia, debera gamnhzar la conformidad con el original haciéndose
onsable por cualquier uso ilegal o indebido: Cualqu»er a!te:aqén y/o falsrﬁwcaén estard su;eta a la iey

fThis oemﬁcane is cssued by a computenzed systemandiitis\valid with electronic signature. On the ongmal cemﬁcate the txade-mark green: colore
“Tenans"is: stamped. case the owner of the ongmal oerirﬁcate would release a copy of it,he must altestits confon'mty 1o the original oni
: upon himself the respcnsnbmty for any unlawful ornot aﬂowed use. Any alteration andlor falsification will be subjected 1o the law.
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